

# Declaration of conformity

n° 11317 / 2014S

According to the results of the following tests:

EN 16139 test report n. 185507- 1/2014  
EN 16139 test report n. 185507- 2/2014  
EN 1728 test report n. 185507- 3/2014  
EN 1728 test report n. 185507- 4/2014  
EN 1728 test report n. 185507- 5/2014  
EN 1728 test report n. 185507- 6/2014  
EN 1728 test report n. 185507- 7/2014  
EN 1728 test report n. 185507- 8/2014  
EN 1728 test report n. 185507- 9/2014  
EN 1728 test report n. 185507-10/2014  
EN 1728 test report n. 185507-11/2014  
EN 1728 test report n. 185507-12/2014  
EN 1728 test report n. 185507-13/2014  
EN 1728 test report n. 185507-14/2014  
EN 1022 test report n. 185507-15/2014



we hereby testify that

## LEX RETE 4 gambe

of company  
MILANI S.R.L. - VIA DELLE INDUSTRIE II<sup>^</sup>, 5/7 - 30020 MEOLO (VE)

## complies with the strenght, durability and safety requirements of 2<sup>nd</sup> level of EN 16139:2013

This document is a reissuing and reports the data and the results of that issued on the 23/07/14, number 11.258/2014 headed to: BRADO S.P.A.. The companies MILANI S.R.L. and BRADO S.P.A. declare that the two documents refer to the same sample tested by Catas.

*This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.*

*Il Direttore*  
*dot. Andrea Glavon*

November 7th, 2014